
All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Replaces Toro Groundsmaster 4500-D
Parts
Rotary Cutting Unit
27in Rotary Unit - Model 30827



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

Overhaul Kits

1 R106-9606 106-9606 Overhaul Kit - Roller 1

Detail Description: Include 2 ea: R343667 Bearings, R253-70 Seals, R32120-62 Retaining Rings,
R93-1251 Seals, R93-1252 Seals, R93-2931 Washers, R93-3007 Seals:

2 R100-5703 100-5703 Bearing - w/Spacer Assy 1

Rollers

5 R107-1996
107-1996,
112-5273,
112-5291

Roller - Regreasable 1

6 R136-2908
104-1092,
115-3418,
136-2908

Roller Assy - Cast Iron 2

7 R104-1093 104-1093 Roller - Cast Iron 2

8 R150495 Roller - Smooth UHMW
Polyethelyne Front 5 in Dia 2

Rotary Blades

10 R100-5754-03
100-5754,
100-5754-03,
105-9810-03

Mower Blade 1

Other Parts Available

23 R104-1051-03 104-1051-03 Plate- Spindle 1

24 R150496 Wear Sleeve - Fits R150495 Only 2

25 R150497 Washer - Fits R150495 Only 4

26 R121-3627 104-1086,
121-3627 Decal - HOC 1

27 R93-7818 93-7818 Decal - Blade Torque 1

Replaces Toro Groundsmaster 4500-D
Parts
Rotary Cutting Unit
27in Rotary Unit - Model 30827



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

28 R115-3435 100-5700,
115-3435 Spindle Assy 1

29 R72-9361

27-1000,
27-1001,
72-9360,
72-9361

Cup - Anti-Scalp 1

30 R92-5816 92-5816 Bolt - Hex HD 1/2-20 x 2-1/4 1

31 R107-1984 107-1984 Shaft - Roller 1

32 R32128-49 32128-49 Nut - 1/2-13 Hex Flange 6

35 R115-3434 100-5701,
115-3434 Housing - Spindle 1

36 R325-5

01-150-0250,
01-178-0810,
19-8000,
20-86-AGD,
3226-1,
325-5,
513375

Bolt - Hex HD 1/2-13 x 1-1/4 6

37 R302-62 302-62 Fitting - Grease - Extended
Shank 2

38 R253-154 253-154 Seal - Spindle 2

39 R92-9800
69-6950,
69-6980,
92-9800

Spacer - Spindle 1

40 R100-5705 100-5705,
121-3664 Spindle Assy 1

41 R94-2703 94-2703 Plug - Plastic Spindle Housing 1

42 R237-161 237-161 O-Ring 1

43 R100-5709 100-5709 Nut - Special Spindle 1

44 R93-3007 93-3007 Seal 2

Replaces Toro Groundsmaster 4500-D
Parts
Rotary Cutting Unit
27in Rotary Unit - Model 30827



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

45 R343667
109966,
251-6,
38-7820

Bearing - Ball 2

46 R93-1252 93-1252 Seal - Outer 2

47 R93-1251 93-1251 Seal 2

48 R32120-62 32120-62 Ring - Retaining 2

49 R112-5268

100-5768,
100-5768-01,
104-9487,
105-3991,
112-5268

Mount - Roller - Rotary Deck 2

50 R107-7816 107-7816 Bracket-Skid 2

51 R253-70 253-70 Seal 2

52 R1851 107-1997 Fitting - Grease - Flush 2

53 R93-2931 93-2931 Washer - Roller Seal 2

55 R100-5762 100-5762 Spacer - Bearing Roller 1

56 R327-15 327-15 Bolt - Axle 2

57 R93-4237 93-4237 Bearing 4

58 R3234-11 3234-11 Bolt - Hex Washer HD 4

59 R100-5780-03 100-5780-01,
100-5780-03 Deck Frame Assy 1

60 R100-5797-03 100-5797-01,
100-5797-03 Bracket - HOC - RH 1

61 R104-4624-03 104-4624-01,
104-4624-03 Bracket - H.O.C. - LH 1

62 R105-9225 105-9225 Plate Assy - HOC 3

63 R158 32121-3 Pin - Roll 3/16 x 3/4 1

Replaces Toro Groundsmaster 4500-D
Parts
Rotary Cutting Unit
27in Rotary Unit - Model 30827



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

64 R105-9226 100-5728,
105-9226 Spacer-HOC 3

65 R100-5799 100-5799 Shim - HOC .060 18

66 R104-4641 104-4641 Shim - HOC - .030 3

67 R3231-9 3231-9 Bolt - Carriage 3/8-16 x 2 3/4" 4

68 R104-1052-03 104-1052-01,
104-1052-03 Bracket- HOC - Front 1

69 R3234-24

3234-24,
3234-8,
3234.24,
66-9301

Bolt - Hex Ser Was HD 3/8-16 x
1-1/4 3

70 R3274-50 3274-50 Screw-Hsh 2

71 R32128-43
30-8990,
32128-43,
3290-357

Nut - Flanged Whiz - 3/8-16 6

Replaces Toro Groundsmaster 4500-D
Parts
Rotary Cutting Unit
27in Rotary Unit - Model 30827


